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TECHNOLOGY. CUSTOMISED.

Denim Face Mask: Key Performance characteristics

Performance of the Denim Face Mask against the functional particle filtration and
breathability performance requirements of popular standards for Face Masks has been
independently determined as follows:

FFP2

CWA 17553:2020 - Level 90%

Filtration

EN 149:2001+A1:2009, Clause 8.11 & AFNOR-
SPEC-S76-001:2020, Reference to

EN13274-7: 2019 Modified

Breathability

EN 149:2001+A1:2009, Clause 8.9 & EN ISO

9237-1995

PASS

PASS

PASS

PASS

Testing against FFP2 functional performance requirements

The Denim Face Mask has been independently tested by NTEK against the functional
performance requirements of the FFP2 standard and determined to have the following key
characteristics when new:

Requirement Result*
Penetration of Filter Maximum penetration of test aerosol:
Material Sodium chloride @ 95 L/m < 6% Sodium chloride < 2.53% PASS

(EN 149:2001+A1:2009,
Clause 8.11)

Breathing Resistance
(EN 149:2001+A1:2009,
Clause 8.9)

Total Inward Leakage
(EN 149:2001+A1:2009 Clause
8.5)

Paraffin oil @ 95 L/m < 6%

Maximum permitted resistance (mbar):

Inhalation @ 30 L/min < 0.7
Inhalation @ 95 L/min < 2.4
Exhalation @ 160 L/min < 3.0

Total inward leakage < 8%

*NTEK test reports included as appendix

Paraffin oil < 4.5%

Inhalation @ 30 L/min < 0.35
Inhalation @ 95 L/min < 1.22 PASS
Exhalation @ 95 L/min < 0.86

Total inward leakage < 8% PASS



Testing for conformity with CWA 17553:2020

Additionally, the Denim Face Mask has been independently tested by Intertek according to
commonly used standards of Particle Filtration Efficiency (PFE) both new and after 25 60°C
machine wash cycles and determined to have the following key characteristics:

Requirement New* After 25 washes*
Particulates Filtration
Efficiency (PFE) Level 90%: = 90% > 99.7% (Average) > 92% (Average)
(AFNOR-SPEC-S76-001:2020, Level 70: = 70% PASS - Level 90% PASS - Level 90%

Reference to EN13274-7: 2019
Modified)

* Intertek test reports included as appendix

In addition to NTEK's measurement of Breathing Resistance according to EN 149:2001 +
A1:2009 Intertek have measured Air Permeability according to EN ISO 9237-1995 and with a
test pressure of 100 Pa and a test area of 20 cm2 the Denim was determined to have an Air
Permeability of 103.0 L/s/m2 when new, comfortably in excess of the CWA 17553:2020
requirement of greater than or equal to 96 L/s/m2.

The test results for the Denim Face Mask are presented on the following pages.
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Test Report
Number: GZHT02410825-S1
Report Ref: GZHT02410825-S1 THIS IS TO SUPERSEDE REPORT NO.
GZHT02410825 DATED Apr 26, 2021

Date received: | Apr 09, 2021 | Date Issued: | Apr 27, 2021
Company Name: FLASHBAY ELECTRONICS
Address: BUILDING 2,JIXUN INDUSTRIAL PARK

DONG'AO VILLAGE, SHATIAN TOWN

HUIYANG DISTRICT, HUIZHOU CITY

GUANGDONG PROVINCE, P.R.CHINA
Contact Name: Levin

The Following Sample Was Submitted And Identified By/On Behalf Of The Applicant As:

End Uses :| Face Mask
Ratings | -

Sample Name :| Face Mask

No. Of Sample :| One(80 pieces)
Size )| -

Colour :| Black
Standard |-

Date received/ Test Started :| Apr 09, 2021
Ref 1 Denim-DN

Test was conducted on specific items, at our client's request.

Prepared And Checked By:
For Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

Lin Lin
General Manager
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Intertek Testing Service td. Guangzhou Branch
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Room 02, 1-8/F & Room 01, E101/E201/E301/E401/E501/E601/§ S7F |
No.7-2, Caipin Road, Guangzhou Science City, GETDD, Guangzhouy,
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Tel: +86 20 8213 9001 Fax: +86 20 8208 9909 Postcode: 510663
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Test Report
Number: GZHT02410825-S1

Original Sample Photo

Prepared And Checked By:
For Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

Lin Lin
General Manager
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Intertek Testing Service td. Guangzhou Branch
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No.7-2, Caipin Road, Guangzhou Science City, GETDD, Guang3
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gin / hilaryxu




intertek

Total Quality. Assured.

Test Report

Tests Conducted (As Requested By The Applicant)

Number:

GZHT02410825-51

1  Penetration Test As Received (AFNOR-SPEC-576-001:2020, Reference to EN 13274-7: 2019 Modified):

Aerosol Particle Test Parameters Unit Result
Flow Rate: 6 crp/s . #1 99.8
Sampling Time: 1 min
. , Temperature: 21.1°C o
Sodium Chloride | pe)ative Humidity: 47.0% RH %o #2 99.8
Test Area: 60 cm?
Particle Size: Limit of 3 um #3 99.7
#1 99.74
Paraffin Oil* Flow Rate: 6 cm/s % #2 99.74
Sampling Time: 1 min
Temperature: 21.3°C
Relative Humidity: 38% RH #3 99.82
Test Area: 56.7 cm?
Particle Size: Limit of 3 um #4 99.75
#5 99.80
Average 99.77

Remark: * The test was performed by an approved third party subcontractor laboratory.
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